
 Exhibit No. _______ 
 Issues: Disposition Agreement and Company 

Background 
 Witness: Josiah Cox 

 Type of Exhibit: Direct Testimony 
 Sponsoring Party: Elm Hills Utility Operating 

Company, Inc 
 File Nos.: WR-2020-0275 
 Date: October 22, 2020 

  
 
 
 
 
 

Missouri Public Service Commission 
 
 
 
 

Direct Testimony  
 

of 
 

Josiah Cox 
 

On Behalf of 
 

Elm Hills Utility Operating Company, Inc 
 

October 22, 2020 
  

 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 i

Table of Contents 
 

WITNESS INTRODUCTION ................................................................................................. 1 

PURPOSE ............................................................................................................................ 4  
[...]
reduction measures also were necessary to prevent distribution system damage 5 

from the higher pressures of the city water system.  6 

With the backup connection completed, work could be performed on the 7 

well and tank without interrupting service to the community. After the tank and 8 

well were isolated, the well head was reworked and painted, the pump and pump 9 

motor replaced, and electrical supply and control panels were replaced. To repair 10 

the tank, it first was sand blasted. To complete this phase of the process, the 11 

building surrounding the tank and well had to be partially disassembled and 12 

removed. Sanding also showed the locations of significant leaks that were 13 

targeted for welding repairs. Additionally, a hatch was cut in the end of the tank 14 

and manway installed to allow evaluation of the tank interior.  15 

As mentioned previously, it was discovered the entire interior of the tank 16 

was severely corroded, with flaking rust throughout and six inches of rust sludge 17 

accumulated in the bottom of the tank. Interior rust was broken off and shoveled 18 

out as much as possible, and then repeatedly flushed to prep the tank for 19 

sanding. The tank interior was then sanded and leaks, thin spots, and areas 20 

exhibiting significant section loss were identified on the interior and exterior and 21 

welded and patched to extend the tank’s useful life. The tank was then coated 22 

inside and out with a new corrosion-resistant coating to prevent further corrosion 23 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 12 
 
 

and ensure good water quality would be maintained in the future.  Mission 1 

remote monitoring equipment was installed on the well and tank to allow for 2 

instantaneous operator response to any abnormal conditions on the water 3 

production and storage equipment. The following photographs show some of the 4 

repairs I just described.  5 

 6 

Tank interior sanded, patched, and recoated  7 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 13 
 
 

 1 

Tank exterior recoated and new tank monitoring equipment installed 2 

 3 

Reworked well head and new monitoring equipment 4 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 14 
 
 

 1 

New Control panels, power supply, and remote monitoring equipment in well house 2 

 3 

Improved well house interior and lighting. 4 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 15 
 
 

 1 

Valve vault with PRV with emergency supply from City of Sedalia 2 

 3 

Q.  HOW WOULD YOU DESCRIBE THE CURRENT PERFORMANCE OF THE 4 

FORMER MISSOURI UTILITIES WATER SYSTEM? 5 

A. After upgrades were completed, the former Missouri Utilities water system has 6 

consistently supplied safe and reliable water service to the community it serves. 7 

Since acquisition, the facility has had no violations and has received no formal 8 

enforcement actions from the Missouri Department of Natural Resources 9 

(“DNR”). Under previous ownership, the facility regularly failed to complete 10 

required reporting and regularly failed bacteriological testing. Since Elm Hills 11 

acquired the system, all testing, public disclosures, and reporting has been 12 

completed on time. Improvements the Company implemented have brought this 13 

system into compliance, ensured no service interruptions will occur as a result of 14 

installing the backup connection to the city water supply, and have significantly 15 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 16 
 
 

extended the useful life of all water equipment so the facility can continue to 1 

provide safe and reliable service into the future.  2 

 3 

Missouri Utilities Wastewater Treatment 4 

Q. PLEASE DESCRIBE THE CONDITION OF THE MISSOURI UTILITIES 5 

WASTEWATER SYSTEM WHEN ACQUIRED BY ELM HILLS. 6 

A. The Missouri Utilities wastewater treatment facility consisted of a three-cell 7 

lagoon system fed by a vitrified clay pipe (VCP) gravity collection system. The 8 

facility serves approximately 151 residential service connections in Pettis County. 9 

The lagoon system was severely overgrown with trees growing on the berms 10 

throughout the system. The lagoon overflowed on a regular basis, allowing 11 

partially treated waste to flow onto the golf course.  The facility struggled to meet 12 

Missouri Department of Natural Resources (“DNR”) limits, and to further 13 

complicate compliance issues the new permit being implemented near the time 14 

of acquisition introduced ammonia limits the unaerated lagoon system could not 15 

meet.  16 

One of the largest challenges facing the system is a large amount of inflow 17 

and infiltration (“I&I”) caused by the VCP collection system. VCP can deteriorate 18 

over time and is prone to root infiltration at joints causing cracks and allowing 19 

groundwater to flow into the system. This means during rain events actual flows 20 

routinely exceed design flows and treatment capacity of the system. Between 21 

issues related to I&I flows and stricter effluent limits put into effect just prior to 22 

Elm Hills’ acquisition, the facility requires improvements to meet biochemical 23 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 17 
 
 

oxygen demand (“BOD”), total suspended solids (“TSS”), ammonia, and E. coli 1 

limits.   2 

The following photographs illustrate some of the problems I just described: 3 

 4 

 5 

Aerial photo of lagoon system with visible overgrowth  6 

 7 

Example of vitrified clay pipe damaged by root infiltration allowing I&I flows 8 

Q. WHAT FACILITY UPGRADES WERE IMPLEMENTED BY ELM HILLS TO 9 

DEAL WITH THE CONDITIONS YOU DESCRIBED? 10 

A. The high I&I flows and stricter effluent limits required significant overhaul to allow 11 

effective treatment. An alternatives analysis was performed to determine the best 12 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 18 
 
 

course of action for facility improvements. Alternatives considered included 1 

addition of a Moving Bed Biofilm Reactor (“MBBR”) with drum filter and ultra-2 

violet (“UV”) disinfection to the existing treatment system; installation of a 3 

package, extended aeration plant to treat waste; connection to the City of Sedalia 4 

treatment system; and conversion to a non-discharging treatment system with 5 

pretreatment followed by irrigating the golf course. Early in the alternatives 6 

analysis, it became clear it would not be possible to obtain easements necessary 7 

to connect to the City of Sedalia system. Moreover, the City stated it was not 8 

interested in receiving flows from the Missouri Utilities community. Cost analysis, 9 

treatment analysis, site restrictions showed that the addition of the MBBR was 10 

the best alternative available.   11 

To complete the project, various modifications of the existing plant were 12 

implemented, and new equipment installed. The lagoon berms were cleared and 13 

graded to prevent overflow events for recurring and allowing for continued 14 

maintenance of the lagoon system. The second two cells of the lagoon were 15 

removed from regular operation with the second cell retained for emergency flow 16 

equalization. A dual unit MBBR reactor was installed receiving flows from a lift 17 

station gravity fed from the first lagoon cell.  Additionally, aeration was added to 18 

the first cell of the lagoon to aid in sludge breakdown.  Flows from the MBBR 19 

system pass to a drum filter to remove fine solids and then through a UV 20 

disinfection unit and to the outfall.  21 

In addition to treatment improvements, remote monitoring equipment was 22 

installed to allow immediate response to abnormal conditions from operators and 23 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 19 
 
 

provide accurate flow data, and fencing was also installed to prevent the public 1 

from encountering untreated waste or wastewater equipment. The upgraded 2 

system was designed to handle the flows from customers with excessive flow 3 

equalization in the lagoon to handle I&I events.   4 

The following photographs show some of the improvements made by Elm 5 

Hills that I just described: 6 

 7 

MBBR units with covers in place 8 

 9 

Drum Filter 10 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 20 
 
 

 1 

UV Disinfection system 2 

 3 

Fencing around lagoon and aeration visible in lagoon 4 

 5 

Q.  HOW WOULD YOU DESCRIBE THE CURRENT PERFORMANCE OF THE 6 

FORMER MISSOURI UTILITIES WASTEWATER TREATMENT SYSTEM? 7 

A. Since upgrades were completed, the former Missouri Utilities wastewater 8 

treatment system has consistently met DNR permit limits. Treatment is much 9 

more reliable, and the facility can adequately handle the flows it receives. The 10 

table below compares typical DNR results after facility improvements were 11 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 21 
 
 

completed compared to a typical DNR result under previous ownership for 1 

parameters tested on both the previous and current permits: 2 

Parameter Limit Unit Pre Ownership Post Triage Percentage Improvement
Test Date N/A N/A 1/31/2018 8/31/2020 N/A
BOD, carbonaceous [5 day, 20 C] MGD 17 4 425%
Nitrogen, ammonia total [as N] 45 mg/L 12 0.3 4000%
Solids, total suspended 30 mg/L 89 9.6 927%
pH 45 mg/L 7.9 8.1 N/A

Missouri Utilities Effluent Quality Progression

 3 

It is noteworthy that all important effluent parameters show significant 4 

improvement. Most notably, BOD and ammonia levels are good indicators of the 5 

overall efficacy of the treatment process. The dramatic improvement in these 6 

indicators demonstrates extremely improved performance with upgrades in 7 

place. This improvement also represents significant improvement to the water 8 

quality in the receiving stream, thereby increasing the environmental health of the 9 

community the system serves. Additionally, with the added flow equalization, the 10 

system no longer overflows onto the golf course, which eliminates an illicit 11 

intermittent discharge and a health hazard to the community.   12 

State Park Village 13 

Q. PLEASE DESCRIBE THE CONDITION OF THE FORMER STATE PARK 14 

VILLAGE WASTEWATER SYSTEM WHEN ACQUIRED BY ELM HILLS. 15 

A. The former State Park Village wastewater treatment facility consisted of an 16 

extended aeration treatment plant serving approximately 180 service 17 

connections. The treatment process consisted of an influent manual rake screen, 18 

extended aeration treatment basin, clarifier, and disinfection by chlorination and 19 

dechlorination, with sludge hauled by contract sludge hauler. Aeration was 20 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 22 
 
 

provided by a single surface aerator in the aeration basin and facility piping was 1 

improper PVC. Additionally, the previous operator had dug a small, unpermitted 2 

lagoon cell behind the facility for sludge accumulation. While the facility may 3 

have been capable of some wastewater treatment, it was drastically undersized 4 

for the population it served and, as a result, was not in compliance with permitted 5 

limits.  The plant regularly received flows averaging around 44,000 gallons per 6 

day (“GPD”) but had a design flow of only 20,000 GPD. This overloading of the 7 

plant led to inadequate treatment time of waste and allowed a large amount of 8 

sludge to settle in the receiving creek for a considerable distance from the 9 

treatment facility (over a mile of creek showed sludge impact). This wastewater 10 

sludge had discharged into a stream inside Knob Noster State Park. The 11 

receiving water body inside the state park had a sludge blanket and blood 12 

worms.  This state park village treatment plant receiving water way directly feeds 13 

another Knob Noster State park waterbody downstream that has public 14 

recreational access.  This stream was cited by DNR and the Missouri 15 

Department of Conservation as posing a health risk to the state park.  16 

Essentially, all treatment components were undersized and could not hope to 17 

meet permitted limits.   18 

In addition to being overloaded, the plant was not equipped to adequately 19 

treat ammonia, and the chlorine contact chamber was not in compliance with 20 

minimum DNR standards.  There also was no remote monitoring to alert 21 

operators regarding site conditions or facility performance. The collection system 22 

had several issues as well. Lift stations were unfenced, had inadequate access, 23 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 23 
 
 

and no remote monitoring. Smoke testing showed three locations where 1 

significant I&I was occurring, which added to the flows of the already overloaded 2 

plant. Additionally, the road along the dam over the plant had been washed out 3 

several years prior to acquisition, thereby exposing a section of force main that 4 

required both replacement and proper installation underground. The following 5 

photographs illustrate some of the problems I just described.  6 

 7 

Aeration basin with single surface aerator, also PVC piping visible  8 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 24 
 
 

 1 

Unpermitted lagoon added to treatment plant by previous operator 2 

 3 

Sludge and blood worm accumulation in receiving waters, continuing for over 1 4 

mile in stream inside Knob Noster State Park 5 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 25 
 
 

 1 

Force main exposed by road washed out from dam 2 

Q. WHAT FACILITY UPGRADES WERE IMPLEMENTED BY ELM HILLS TO 3 

DEAL WITH THE CONDITIONS YOU DESCRIBED? 4 

A. The conditions at the plant showed significant overhaul was needed to allow 5 

adequate treatment capacity, effective ammonia treatment, and effective 6 

disinfection at the former State Park Village facility. An alternatives analysis was 7 

performed to determine whether to upgrade the existing facility to an Integrated 8 

Fixed Film Activated Sludge (“IFAS”) treatment system, construct a new 9 

activated sludge treatment plant with adequate capacity, construct a new 10 

activated sludge treatment plant with tertiary filtration prior to disinfection, or 11 

convert to a membrane bio-reactor treatment facility. Evaluating initial capital 12 

cost, anticipated operations cost, equipment replacement over time, and the 13 

physical space available at the plant, the IFAS system was selected as the best 14 

option for effective treatment of waste at the plant. To complete the project, 15 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 26 
 
 

various components of the existing plant were modified, and new equipment 1 

installed. The influent flow structure was upgraded, a new lift station with a 2 

mixing blower was added, and manually cleaned trash racks were replaced with 3 

a screw screen to ensure nuisance solids do not enter the facility.  The existing 4 

aeration basin was cleaned, and existing equipment was removed and IFAS 5 

media and aeration equipment were installed in the existing basin. The existing 6 

clarifier was overhauled to allow adequate solids removal and sludge return to 7 

the activated sludge process. The existing sludge basin was retained and 8 

improved to allow continued service.  Finally, the chlorine contact chamber was 9 

replaced with an ultraviolet disinfection system.   10 

In addition to the plant overhaul, emergency backup power was installed 11 

at the plant to allow for continued operations in the event of power outages. The 12 

new plant provides adequate treatment for the correct flow and can handle high 13 

flow periods without exceeding treatment capacity.  Facility piping was replaced 14 

with appropriate materials, new catwalks and handrails were installed, and all 15 

control panels were replaced. Mission remote monitoring was installed at the 16 

plant and at all lift stations to allow instantaneous response from operators for 17 

abnormal conditions and to provide accurate live flow data for the facility. The 18 

three locations where I&I were identified in the collection system were repaired to 19 

prevent stormwater flow to the facility. In addition to the physical upgrades to the 20 

plant and collection system, operations have drastically improved, bringing 21 

greater professionalism and expertise to the operation of the treatment system. 22 

The following photographs show some of the improvements I described. 23 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 27 
 
 

  1 

IFAS media visible during construction 2 

 3 

Aeration basin post upgrade 4 

 5 

UV disinfection system 6 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 28 
 
 

 1 

New blowers 2 

 3 

Sludge holding basin 4 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 29 
 
 

 1 

New screw screen and mixing blower  2 

 3 

New influent lift station 4 

 5 

Q.  HOW WOULD YOU DESCRIBE THE CURRENT PERFORMANCE OF THE 6 

FORMER STATE PARK VILLAGE WASTEWATER TREATMENT SYSTEM? 7 

A. Since upgrades were completed, the former State Park Village treatment system 8 

has consistently met limits. Treatment is much more reliable, and the facility can 9 

adequately handle the flows it receives. The table below compares typical DNR 10 

results after facility improvements were completed compared to a typical DNR 11 

result under previous ownership: 12 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 30 
 
 

Parameter Limit Unit Pre Ownership Post Triage Percentage Improvement
Test Date N/A N/A 8/24/2015 9/30/2020 N/A
Flow, daily maximum MGD 0.09 0.04 N/A
Flow, monthly average MGD 0.01 0.04 N/A
BOD, carbonaceous [5 day, 20 C] 45 mg/L 23 4 575%
BOD, carbonaceous [5 day, 20 C] 30 mg/L 23 4 575%
Solids, total suspended 45 mg/L 50 15 333%
Solids, total suspended 30 mg/L 50 15 333%
pH (High) 9 7.41 7.9 N/A
pH (Low) 6 7.65 7.9 N/A
Nitrogen, ammonia total [as N] 10 mg/L 15.7 0.3 5233%
Nitrogen, ammonia total [as N] 15 mg/L 15.7 0.3 5233%
E. coli 130 MPN/100mL 60 1 6000%
E. coli 240 MPN/100mL 60 1 6000%
Chlorine, total residual 0.011 mg/L 0.01 0.01 N/A
Chlorine, total residual 0.019 mg/L 0.01 0.01 N/A
Oxygen, dissolved [DO] mg/L 5.75 8 72%
Oxygen, dissolved [DO] mg/L 5.55 8 69%

State Park Village Effluent Quality Progression

 1 

It is noteworthy that all important effluent parameters show significant 2 

improvement. Most notably, the indicated levels of BOD and ammonia are good 3 

indicators of the overall efficacy of the treatment process. The dramatic 4 

improvement demonstrates extremely improved performance with the upgrades 5 

in place, which also represents significant improvement to the water quality in the 6 

receiving stream which flows into Knob Noster State Park, increasing the 7 

environmental health of the community the system serves.  8 

Twin Oaks 9 

Q. PLEASE DESCRIBE THE CONDITION OF THE TWIN OAKS WASTEWATER 10 

SYSTEM WHEN ACQUIRED BY ELM HILLS. 11 

A. The Twin Oaks wastewater treatment facility consisted of a recirculating sand 12 

filter treatment plant serving 38 residential service connections located in 13 

Johnson County near Knob Noster. The facility receives flows from a low-14 



JOSIAH COX 
    DIRECT TESTIMONY 
 
 

 31 
 
 

pressure collection system and therefore is not subject to increased I&I flows 1 

typical of gravity collection systems. The primary issue with this facility was an 2 

inability to meet the ammonia limits and E.coli limits prescribed in the facility’s 3 

permit, which requires the facility discharge below 12. mg/l in summer months 4 

and 2.4 mg/l in winter months. At the time of acquisition, no disinfection system 5 

was installed at the facility, and as a result there was no way that the facility 6 

could meet the E.coli limits prescribed by its permit. Additionally, an evaluation of 7 

the treatment capacity and expected flows from the community served showed 8 

the plant was permitted for flows in excess of treatment capacity and in excess of 9 

the needs of the community.  Our evaluation showed the facility should be 10 

designed to treat 9,990 gpd based on DNR standards. Reviewing the compliance 11 